21/01 04 NI 07:40 FAX +43 3578 2515 38  ALKO KUNDENDIENST OBDACH @001

T13/102SD =T125102 Art-No. 110.139

511.971 (28)

» ~ 3
REF #336043 , 4 iy



21/01 04 MI . 07:40 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH ‘ doo2

T13/102 SD : : ~ Art.-No. 110.139.

REF, MOWER
8USP, PG.

511.971-4 (28)

e



‘21/01>04 MI 07:41 FAX +43 3578 2515 38

T13/102 SD

KEY# PART#

1 P138326203-853

2 P138326204-853

3 P138313541-853

4 - P13856030

5 P13855273

6 P 138300440

7 - P1381498

8 P138308207

9 P 138309008

10 P138180138

11 P1382483

12 1361499

15 P138300635

16 P138124824

17 P138271190

18 P138334794

19 P138318304

21 P138155941

22 P138308459

23 P138328141

24 . P138328142

25 P138330086

26 P138329238

27 138330087

28 P138325198

29 P 138324909853

30 P13840886

a P138326320-853

32 P138180020

33 P1381502

34 P138326321-853

35 P138180020

36 P1381502

a7 P138326640.853

38 .  P138327039-853

39 P138180020

40 P1381502

41 P138323044

42 P138325522

43 P1388260

44 P138311094

45 P13849050

46 P 138304784

47 P 138330847

48 P138317509

49 P138458378

50 P13846763

51 P 13835497

52 P 13840886

55 P138333225

56 P1381501

57 P 138402220 -
P138335043
P 138336068

_NUT, 5/16-18 WDFLLKLHG WHIZ .

ALKO KUNDENDIENST OBDACH 003

Art.-No. 110.139

4o

DESCRIPTION

BHACKET HOOD, LF (G21/22/23/24 ..

BRACKET, HOOD, LF, G19/21l22/23
BRAGKET, FRONT AXLE .............
SCREW, 5/16-18 X .7SWDFLLK ..

GUIDE, BELT, RIDER ..

NUT, 56/16-18 REGHEXCTRLK
BOLT, 625 X 2.18 HHSH, 1/2-13.
NUT, 172-13 HEXJAM CTRLK

SCREW, ws1exaoonuc”mmnﬁﬂ"m“”
WASHER, .39 1D X 1.25 D X .07 BELLVIL .

NUT, 3/8-16 REGHXCTRLK ...
GUIDE, BELT SHORT, 15" WHEEL .
NUT, 5/16-18 HEXJAM...

NUT, 9/8-16 HEXKEPS ... "
DASH, W/O CHOKE, W/O AMM, T-PTO............ .. ... ..
SCREW, 1/4-14 X .75 PHPNHDTAP, BLACK ..

SCREW, 10-24 X .63 PHFLTMA
NUT, #10-24 HXHDNYLK .......
-BUMPER, HOOD/DASH, TOP
BUMPER, HOOD/DASH, SIDE STRIP

HOOD, H25, LF/SF, MOLDED, LOUVERS .. |

RIVET, POP 316 DIA X .75 LONG
‘S’ GRILLE, G-23, MOLDED PLSTK ..
LENS FOR G-23S' GRILLE ..
SUPPORT, STEERING/PTO, LF ..
SCREW, 1/4-20 X .38 WAHHTAP .
BRACKET, DASH/TANK, LF, RH ...
SCREW, 1/4-20 X .76 HHC ........
NUT, 1/4-20 REGHEXCTRLK ...,
BRACKET, DASH/TANK, LF, LH
SCREW, 1/4-20 X .75 HHC .....
NUT, 1/4-20 REGHEXCTRLK ...
SUPPORT, LOWER DASH, STEEL ...
DASH, SUPPORT BRACKET, STEEL
SCREW, 1/4-20 X .75 HHC ................
NUT, 1/4-20 REGHEXCTRLK .,
PIN, CLEVIS 500 X .49/.51 LONG..,

BEARING HOOD, .505 ID X .625 0D X 1.12 FL .

PIN, HAIR .091 DIA X 1.66 LONG ..

LANYARD, HOOD. 11.75 LONG, H15, VANG fjﬁ

SCREW, 1/4-10 X .75 PHPNTAP ...
SPRING, HOOD LATCH .
STEERING WHEEL ...
SPACER, SLEEVE .760 X 1.16 X .

PIN, SPRING. 250 DIA X 2.00 LONG .

RIVET, POP 187 DIA X .450 LONG .. ...

SCREW 5/16-18 X .50 WAHHTAP ..
SCREW, 1/4-20 X .38 WAHHTAP ..
RIVET, POP 3/16 DIA X 1.0 LONG .....
WASHER, FLAT '.203 X 56 X .040
FOIL, LENS REFLECTOR G 23 .....
PARTS MANUAL
OPERATOR'S MANUAL ..

QTy

FOPOMD B B b bt —a A AN NS m e s oa TR O kot

511,971-5 (28)

] —




004
21/01 04 MI 07:41 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH

T131102 SD Art.-No. 110.139

REF. Om
MOTION UIIVE
PG, T

511,971-6 (28)

& ——

WiTa b



21/01 04 MI 07:41 FAX +43 3578 2515 38

T13/102 SD

KEY# PART#

55 P138335851-860 FRAME, LF, DRILLED, P920/F4360 ..

56 P138310006 FOOT PAD, RH, 22 12 LONG, DYNA. F

57 - P138310005 FOOT PAD, LH, 22.12 LONG, DYNA, F-5

58 P138300235 FASTENER, HATCHET BLACK ................

§9 P138327575-860 '~ CONSOLE, NON-WALK THRU, LF SOF

60 P13868367-860  PLATE; SEAT F5, SF,LF ... VTSP

61 - . P138310660-860 BRACKET F5 SEAT SUPPORT .

62 -P 13820507 BOLT, 437X 156 HHSH, 5!‘6-16

63 P1381498 NUT, 6/16-18 REGHEXCTRLK ...

64 P13848901 SCREW 5/16-18 X .63 WAHHC ..

65 °  P1381498 NUT, 5/16-18 REGHEXCTRLK ......, "

66 P13857153 SPHING SEAT 2,63 LONG,1. 4 OD 'BLAGK

67 P1381341 CLAMP, SPRG 117710 ....ocoovrs oo

68 P13844811 SCREW 1/4-20 X .75 WAHHTAP ................ o
(759 - "P13856907 COVER, SEAT SPRING, 1.5IDX 1.0LONG .........
0 .

70-1  P138332185-860 FENDER, F5, SUS, LF.S OF ..

70-2 P1389239

70-3 P138439455
70-4 P138301551
70-5 P138120373

76 P138995046
77 P138126385
79 P13855273
80 P13855023
81 P138180079
82 P1381498
83 P138305386
84 P138305354
85 P138329238
86 P1381501
88 138310384
89 P138120393
90 P138120638
91 P138180077

ALKO KUNDENDIENST OBDACH

Art.-No. 110.139

-

DESCRIPTION

ASSEMBLY, FENDER, F5, LF, SOF, SUSP ...

CLEVIS..
SCREW, 5/16-18 X .56 PHPNMA
WASHER, 344 1D X 1,50 D X .09 ...
NUT, 6/16-18 SQUARE ...............
. SCREW, 1/4-20 X .50 WAHHTAP
BOLT, 5/16-18 X 2.25 CARRLN ..
NUT. 5/16-18 WOFLLKLRG WHIZ ......
TRIM, STRIP, BLACK—SMALL, W/ ADH .
SCREW, 5/16-18 X 1,00 HHC ..
NUT, 5/16-18 REGHEXCTRLK ..
SKIRT, TUV, LF, RUBBER, 7 X 28.
SKIRT. TUV, LF RUBBER, 7 X 15.64
RIVET, POP /16 DIA X .75 LONG
WASHER, FLAT 203 X .56 X .0
SEAT MICHIGAN GEN, WISWITCH HOLE
WASHER, FLAT .344 X .69 X. 065 ..
WASHER, HVSPTLK .328 X .60 X 09

_ SCREW, 5/16- 18 X .75 HHC "

* ORDER INDIVIDUAL PARTS - ASSEMBLY'NOT AVAILABLE

MRSl e R B R R e e

:.‘:.;;..._._.'...'_.}gy\,_'\‘

14005

QTy

S

~
w

o0

511.971-7 (28)

T —




21/01 04 MI 07:42 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH 1006

T13/102 SD : Art.-No. 110.139 -

REF.
CHASSIS & HOOD I’G
(DASH)

REF.
CHASSIS & HOOD PG
(STEERING WHEEL.
& HARDWARE)

-~ CHASSIS & HOOD PG
(MAIN FRAME)

o

REF,
CHASSIS & HOOD PG,
(FRONT AXLE
SUPPORT)

. §11.971-8(28)

[12/94lbi ldJ I‘l"""’_

3151’&6.1




ALKO KUNDENDIENST OBDACH 007

21701 04 MI 07:42 FAX +43 3578 2515 38

T13/102 SD - Art.-No. 110.139

-

KEY# PART# DESCRIPTION aty |

1 N ) ASSEMBLY, AXLE FRONT, 4/WS, SUSP ...
11 P138310170 AXLE, FRONT .......cccovvirrennrae e arnnan
1-2 P13853373 AXLE COVER......., .

1-3 P13852407 SPINDLE BEARING ...........

14 P138302926 ASSEMBLY, SPINDLE, RH ....

-5 P138315886 ASSEMBLY, SPINDLE, LH ...........

1-6 P13836625 RING, RETEX .57 X .06 TRU 5133.75 .............

8 P138304590 -TIE ROD ASSEMBLY, 19.81 LONG, W-SECTION

9 P138180128 . SCREW, 3/8-16 X 1.75 HHC ......

10 P138120382 WASHER, REGSPTLK .393 X 68 X .10 .
11 P1381499 NUT, 3/8-16 REGHXCTRLK ..........

12 P13858289 SECTOR, STEERING, LF ..o,
13 P13852406 BEARING, FLANGE, ECC .510 1D X

14 P138180177 ~ SCREW, 1/2-13 X 1.50 HHC ..

15 P13822265 WASHER, FLAT 515 X 1.38 X

16 P1381500 NUT, 1/2-13 REGHCTRLK ......

17 P138311100 KIT 300146 DRAGLINK ..,

...._.[-\,_._.._-'..‘_._...i\;&g}.;_&\,'_'_.ag\,_._.

17-1 P13658291 STEERING LINK ...........

17-2 P138124925 NUT, 3/8-24 REGHEXJAM.............

17-3 ©  P13857158 BALL JOINT, &/8 THD, SHORT STU -
1744 P13821275 BALL JOINT, /8 THD, LONG STUD ...
21 P13846692 NUT, 3/8-24 WDFLHLK WHIZ .............

-

22 P138996416 WASHER, FLAT .391 X 1.00 X .125......
23 P138120382 WASHER, REGSPTLK 393 X 68 X .10 ... ..\ 1

24 P 138120369 NUT, 3/8-24 REGHEX ..........0ccooovoon !
25 P138332528 SHAFT, STEERING, LF, 2WS .. !
26 P 13868244 PINION, STEERING, LF ............. ot
27 P13858274 PIN, DOWEL .2600 OD+1.75 LONG ..., o )
28 £138301410 ‘BEARING, FLANGE .7521D X 1.0610DX .24 ........ 1
29 P138301398 . WASHER, FORMED1.135 X 153X 12.... . I
30 P13821682 WASHER, FLAT .765 X 1.25 X .042...... s s
31 P13836625 RING, RETEX .57 X .05 TRU 513375 . e
32 * : TIRE & RIM, PU 15 X 8.0 X 6 1vvvvvvveeenn 2
3241 P13824167 VALVE STEM e

32-2 P13839829 AIM, WHEEL

32-3 P138314416 BEARING, FLANGE .

32-4 P138316702 - TIRE,15X6X6 . - .

a7 P138642 WASHER, FLAT .755 X 1.31 X075
38 P13836625 RING, RETEX .57 X .05 TRU 5133-75 . A
39 P13840394 HUB CAP, 1.5001D X 7/8 LONG .......... o
42 P138499g8 WASHER, FLAT 520X 1.25 X 200, "

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

511.971-9 (28)

i ' ' - a [bfecldTeT]T
) m i . 12/94 wll | 8 9 I
]




21701 04 MI 07:43 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH

T13/102 SD _ Art.-No. 1 10.139

REF. :
CHASSIS & HOOD PG.

FENDER \

. LU

P .
/" ,/\'-'"';_,,.\., ™
/ _E . \\.,

> ,/ nEF. \\5')
S

CHASSIS

3 HEAR PG, ,
RN .
>

REF,
KEY #53

" REr,
CHASSIS & HOO1 i,
MAIN FRAMF

511,971-10 {24)

. I'alb‘lc] Jeltl '
D2l - SR KT IHE

doos



21/01 04 MI

07:43 FAX +43 3578 2515 38

T13/102SD

BANDU DLW -

PART#

P138320075-853
P138180079
P138120393
P1381498
P138334712
P138331727
£138308231
P1381502
P13850148
1380260
P138318341
13835498
£138324032
P13848306
P138316648
P138324045
P1381288
P1381502
P138300698-853
P136180020
Pt381502
P138324055
P138120613
13835498
P13857444

P138300158-853 .

£138300169-853
P138180079
P13858247
P1381498
P 138417098
P1388260
P13858248-853
P13857072 -
P1381498
1136313926
1381080077
P1381498
P138180077
P1381498
P138301238
P138180077
P1381498
P138322292.853
P138300171
P138996418
P13844108
P138301239
P138300171
P13844108
P1389435
P1381368479
£13835287
P138303027
P13868326
P13658325
P13858329
P1389149
P 13846306
P13858336 .
1381502
138314177
7138300310
P138300311
P138120375
" P13848306
P138300317
P1386260
1389405
P138120372
P13839522
P138121222
P138333903
P138300340
P130321837

- ASSEMB. Y, CLUICH LEVCH LOW
SCREW, 1/4.20 X 1.25 HHWATAP

BRACKE 1, SWITCH ENGAGE .....

‘NUT, 5/16-18 AEGHEXCTRLK ..

" SCREW, #10 X .75 !IHPI AST, BLACK,

Art.-No. 110.139

-

DESCRIPTION ) o . QTy

BRACKET, CLUTCH ENGAGE LEVER RN
SCREW, §/18-18 X 1,00 HHC

WASHER, FLAT .344 X .69 X .065...
NUT, 5/16-18 REGHEXCTRLK.....
LEVER, PTO UPPEN, LF, H24/H2!

NUT, 1/4-20 REGHE XCTRALK .vv.vs.n
BEARING, FLANGE 503 D X 63 OD
DIN, HAIR 091 1A X 1.66 |LONG |,

SCREW, 5/16-18 X .75 WAHHTAP...
SPRING, CABLE KEEPER 390 D..
PULLEY, POWDER METAL
SPRING, 071 X .62 X 12.88
BOLT. 375 X .565 HHSH
BRACKET, CABLE RETMNER
NUT, 1/4-20 REGHEXCTRLK ...uivesovessusssaas v e
BRACKET, FRAME CABLE ...
SCREW, 1/4-20 X .75 HHC ..
NUT, 1/4-20 REGHEXCTRLK ...
ASSEMBLY, CABLE, BLADE ENGAGE
NUT, 1/4-28'HIAM _,

SCI‘«‘EW 5/16-18 X, 7 WAHHMP
TIE, CABLE BLACK NYLON, 5.62, LONG
LIFT ASSEMBLY, LH ..
LIFT ASSEMBLY, RH ..
SCREW, 5/16.18 X 1.00 HHC .
NUT, ADJUST
NUT 5/16-18 REGHEXCTRLK
WASHER FLAT 531 X1 06)( 068
PIN, HAIR .09% DIA X 1.86 LONG ,...
BRACKET, REAR HANG, SUSP .
BOLT, 5/16-18 X .63 CARRLN .....
NUT, 5/16-18 REGNEXCTRLK
BHACKH HEIGHT ADJUST ..
SCHEW, §/16-18 X ./5 ) 11IC ..
NUT, 5/18-18 REGHEX(‘TRLK,...
SCREW 6/16-18 X .75 HHC
NUT, 5/16-18 REGHEXCTRLK .....,
QUADRANT. HEIGHT ADJUST ...
SCREW, 51618 X .75 HHC

HANDLE, LIFT SHORT(30" S:F ) ..
BOLT, .500 X 270 H1SH; 5/16.18
WASHER, FLAT 506 X .75 X .024
NUT, 5/16-18 HWDFLCTRLK
PAWL, SQUARE ..........
BOLT, .500 X .270 [ I1ISH, 5/
NUT, 57618 HWDIL.CTILK .,
POINTER HEIGHT ADJUST
WASHER‘ EXLK 196 X .41 X .03 ...,
SCREW, #8-32 X .38 HHWATAP .
ROD, ACTUATOR-SHORT ...,
SPRING, HEIGHT ADJUST ...,
KNOB. HEIGHT ADJUST, PUSH BU
GRIP, 750 OD W/ HOLE, BLACK ..
HRACKET CABLE RETAINER ..
PULLEY, POWDER METAL .
BOLT, 475 X 375 HISH, 1/4. 20
NUT, 1/4-20 REGIEXCIRIK ...
CADLE, LIFT, 22.92,F-5,20 X 88
PIN, CLEVIS 310 DA 475 1ONG ...
RING, RET & .01 X .25 [RU 5143.31
NUT, 1/4-20 REGHEX ..
PULLEY POWDER METAL ..
PIN, CLEVIS 375 DIA X .81 LONG
PIN; HAIR 091 DIA X 1.66 LONG ..
CLEVIS, LIFT CABLE ..............
NUT, 1/4-20 REGSQ
PIN. CLEVIS 312 X812,

KNOR. OUNI 1 50 DIA MATTE, BLACK.,

ALKOC KUNDENDIENST OBDACH

511.971-11 (28)

@ b €]d el
12194] -

[hoo9




21701 04 MI 07:44 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH 41010

T13/102 SD - Art.-No. 110.139

ALk,
ELECTRICAL PAGE
GROUND WIRE

& HARDWARE

REF,
CHASSIS &
f"IOOD PAGE

_511.971-12 (28)

!1394""’“!(’,’]'—}_‘;“

126599 E




21701 04 MI 07:44 FAX +43 3578 2515 38 . ALKC KUNDENDIENST OBDACH Igo11

T13/102 SD .. Art-No. 110.139 -

>

=
2
s

PART# DESCRIPTION : aty

1 A TRANSAXLE, P340-6, 2WS, LF. SF . o
2 P138302745 PULLEY, 6.6 OD, V4L, T/A.. e
3 P13850705 KEY, Hi- PHO 606 75 DIAX 187 WD .
4 P13822053 RING, RETEX .58 X ,035 TRU 510062 . 1
5 P138314120 BELT, V 4L, 87.25, 4WS, LF .. I 1
6 P13818009 1 SCREW, 5/16-18X2.50 HHC . .4
7 P138120393 *  WASHER, FLAT .344 X .69 X 065 8
8 P1381498 NUT, 6/16-18 REGHEXCTRLK ........ 4
9 P138325202 BRACKET, STABILIZER .......... . 1
10 P13850947 SCREW, 3/8-16 X 1.25 WAHHTAP o
1 P138180087 SCREW. 5/16-18 X 2,00 HHC ......... 2
12 P138180079 SCREW, 5116-18 X 1.00 HHC .......... 1
13 P138120393 WASHER, FLAT .344 X .69 X oes . .2
14 P1381498 .  NUT, 5/16-18 REGHEXCTRLK ... 2
15 P138180077 - ' SCREW, 5/16-18 X .75 HHC .. A
16 P138138538 . WASHER, REGINTLK .320 X 81 X .03 T,
17 P1381498 NUT, 5/16.18 REGHEXCTNLK .. i
18 P 138330462 LEVER, SHIFT-LOWER, P940, L F 1
19 P138310347-853  CLIP- SHIFT LEVER, .625 ROD .. 1
20 P138180077 SCREW, 5/16-18 X .75 HHC . 1
21 P138996416 WASHER, FLAT .391 X 1.00 X .126 . 1
22 P1381498 NUT, 5/16-18 REGHEXGTRLK ...... 1
23 P138310347-853  CLIP- SHIFT LEVER, .625 ROD . 1
24 P13857259 GUIDE, BELT 5/16-18 THD ........... T
25 P138996416 WASHER, FLAT .391X.1.00 X .125.. 1
2. P1381498 NUY, 5/16-18 REGHEXCTRLK ...... A
27 P138310356 BRACKET, PIVOT, SHIFT LEVE o
28 P138180020 SCREW, 174-20 X ‘75 HHC .. 2
29 P1381502 NUT, 1/4-20 REGHEXCTRLK ._........ 2
30 P138324798 LEVER, SHIFT, UPPER, SOF, 1/2-13 . !
31 P138310265 SPRING, TORSION .56 X .95 X 095 ... 1
32 P138137185 PIN, COTTER .125 DIA X 1.00 LONG N
33 P138120238 NUT, 1/2-13 HEXJAM... )
34 P138306690 HANDLE, 1/2-13 MOLDED, BLAGK . i
35 P138325192 LINK, TIE ROD, SHIFT, P940-5 & 65 o
36 - P138180124 SCREW 3/8-16)( 1.25 HHC g 1
a7 1381499 NUT, 3/8-18 REGHXCTRLK ..o 1
38 P138327460 BRACKET, SHIFT, 6SP, LF, FENDER .« 17 i i
39 P138180124 SCREW, 3/8-16 X '1.25 HHC .............. B
40 P138120394 WASHER, FLAT 406 X .81 X 065 .. ..~ " ?
41 P1381499 NUT, 3/8-16 REGHXCYRLK ..o o
42 P13857157 WASHER, .750 X .250 SP- TRANSAXLE !
43 P13856255 SCREW, 1/4-28 X .75 NYLHHC .. R
44 P138311257-853 BRACKET. COVER, F-5, FNDR SHIFT o
45 . P138311200 . COVER, PLASTIC, LF. PO30/F4360:6 . T
46 P138311331 SCREW, 1/4-15 X .44/.53 HILOHHWA 2
47 P1381341 CLAMP, SPRG, 1.171D N 2
48 P138311331 . SCREW, 1/4-16 X i 53 HILOHHWA' 2
49 P138120304 WASHER, FLAT. .406 X 81 X 085 .. 2

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

511.971-1 (28)

- _ 'm_-——.[,;“l”l"‘l"ﬂﬂ*'—




' 2001
21/01 04 MI 07:45 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH

T13/102 SD Art.-No. 110.139

MAIN FRAME

- A REF,
. ENGINE
ENGINE PAGT

i @

&

REF,
ENGINE PAGE
< (ENGINE PULLF Yy

W o ' 511.971-14 (20)

bz * [T ]| —
: - 120a] | ~ ' 306500
4 . |




. . )
21/01 04 MI 07:45 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH oo

T13/102 SD

Art:Nb. 110,139 -

KEY# PART# DESCRIPTION - o QTY

60 P138321514 SPRING, DRAG LINK'BIAS ........ccooormrro 1
81 P138304016 GUIDE, BELT, RH ......cooocveivvrcessionennsiooi y
62 P1381498 NUT, 5/18-18 REGHEXCTRLK .......cco.cro.o oo ot
63 P138325942 PEDAL ASSEMBLY; BRAKE/CLUTCH, LF .. 1
64 138319676 PIN, CLEVIS 600D X 4.53 LONG 1
65 P13857847 SPRING, BRAKE PEDAL ........cccoooovooornoono 1
66 " P1382968 WASHER, FLAT ,504 X .75 X 056 .. .3
67 P13856180 PIN, HAIR .091 DIA X 1,62 LONG ........ o
68 P13848160 PAD, CLUTCH BRAKE, W/PRINTING . 1
69 P 138320381 ARM, IDLER TRACTION, SOG, LF ...... A
70 . P138329989 . BOLT,.825 X .135 HHSH, 5/16-18.... .
7 " P13845602 - WASHER, FLAT 333X 87 X 19 1
72 P1381498 NUT, /1618 REGHEXCTRLK ........ e
73 P13839659 RETAINER, BELT .....o.covvvvroeine ot
74 P13835374 PULLEY, IDLER, V4L, 3,06 X 62 ... " 1
75 P13845892 BOLT, 3/8-16 X1,50 CARRSN ... it
76 P1381499 NUT, 3/8-16 REGHXCTRLK ... |
77 P13857204 ROD, CLUTCH 3.92",........ ot
78 - P138326131 BOLY, 495 X .31 HHSH, 5/16-18., 1
79 P1381498 NUT, 5/16-18 REGHEXCTRLK ...." 1
80 P138325010 - . SPRING, BRAKE 31,12, P940, LF .. . ... )
81 P138330505 SPRING, CLUTCH .113 X.750 X 8.75 ... 1
82 o TIRE &RIM, 20 X 10,00-8 ........ serre . 2
82-1 -P13824167 VALVE STEM

82-2 P138301366 RIM, WHEEL

82-3  P138319686 TIRE, 20X 10 X 8 :

86 P138301565 SPACER, SLEEVE .750 X 1.25 X 50 ... 2
87 - P13852928 KEY, SQUARE .187 SQUARE X 2.25 LONG L2
88 P138642 WASHER, FLAT- 755X 1.31 X .075........ .. 4
89 . P13842815 WASHER, FLAT ,755 X 1.53X .07 ....... w2
90 P13836625. RING, RETEX .57 X .05 TRU 5133-75 e 2
91 P13840394 HUB CAP, 1.500ID X 78 LONG .....,.......... 7"

* ORDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

511.871-15 (28)




21/01 04 MI

T13/102 SD

REF.
CHASSIS &
HOOD PG,
DASH

07:46 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH

Art.-No. 1 10.-1 39

REF, —

CHASSIS &
HOOD PG,
DASH BRKT.

ENGINE PARTS

511.971-16 (28)

330308 D

-G T —

41003



4004

21/01 04 MI 07:46 FAX +43 3578 2515 38 ALKC KUNDENDIENST OBDACH

T13/102 SD o Art.-No. 110,139

-

KEY# PART# DESCRIPTION ) QTY :
1 : ENGINE, 12:12.5HP, B&S, IC, DUAL...ooc..oooooooo
2 P 13850947 SCREW, 3/8-16 X 1,25 WAHHTAP .. . 4
3 P138138489 = WASHER, EXLK.384 X .65 X 04 ... sl
4 P138305367 MUFFLER-LO TONE, NELSON, EXPORT ............ . 1
5 P13846708 GASKET, MUFFLER ._..........ccoorvverservrros .1
& . P13854767 SHIELD, HEAT, FOR ROUND MUFFLER. t
7 P 13854980 SCREW, 5/16-18 X 3,50 HHC .................. .2
8 P138326147 PLENUM, LF, H25, B&S,140HV .... 1
9 P 138328683 RIVET, POP 3/16 DIAX .50 LONG ... . .3
10 P138328028 PULLEY, ENGINE 3.0 D X 4.0 LONG X5.0D . .t
11 -P138120383 WASHER, REGSPTLK .459 X .78 X .12 ...... we t
12 P138433148 SCREW, 7/16-20 X 4,25 HHC, BLACK ...~ 1
13 P138309853 TANK, FUEL 1.5 WO/SENSOR, CLEAR .........c 1

14 P13848050 SCREW, 1/4-10 X .75PHPNTAP ................ el
15 © P13842258 TUBING, .25 X .50 X BULK GAS LINE....... w10
16 P13857444 TIE, CABLE BLACK NYLON, 5.62 LONG ., gl
17 © P13847345 CLAMP, HOSE SCREW TYPE .................. .2
18 P13812501 CAP, FUEL, 2.6“ THROAT ....oo.oovoov v
19 P138320148 THROTTLE,CONTROL, 12HP, B&S, H24 ... .~ " 'y
20 P13815594 1 SCREW, 10-24 X 63 PHFLTMA .....ooo.oo.. . .
21 P138308459 NUT, #10-24 HXHDNYLK......... O oo o oo 2
22 P138300508 KNOB, THROTTLE CONTROL, GPSTYLE............... !
23 P138325547 . OIL DRAIN VALVE ASSEMBLY ................... w
24 . P138327422 CAP,OIL DRAIN VALVE ASSEMBLY, YELLOW. ot
25 P138159585 = SCREW. #8-32 X .38 PHPNMA........cccocornm... o1
26 P138120622 NUT, #8-32 REGHX .......oooreirrorrrirrinn, o
27 "P138308543-853 HEAT SHIELD ASSEMBLY, 11 & 12KP ., 1
28 P13841462 SPACER, SLEEVE .328 X J5X.312 ... 1
29 P138120380 WASHER, REGSPTL_K 263X 49X 07 .. .
30 P138180022 SCREW, 1/4-20 X 1.00 HHC ... . i 1
31 P138124818 NUT, 4/4-20 REGHXUAM ..o 0

* SEE ENGINE MANUAL

i

511.971-17 (28)

— T —




21701 04 MI 07:46 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH @005

T13/102 SD

Art.-No. 110,139

REF, ITEM 18
IDLER BRK,

g
,5-3/ REF, é
J? KEY#aq

KEY#42

. 51164718 (25)

”Lz?a“"b,'c’d‘e"—’_—"i'

' 320109 H
m B

18



. ¥
21/01 04 MI 07:47 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH [Boos

T13/102 SD . Art.-No. 110.139°

-

KEY# PART# DESCRIPTION ; . ary

1 P138325103-853 MOWER DECKS, 40" LF/EURO ........ g

2 P138326480 - TOE GUARD - MULCHER ... N

3 P133180077 SCREW, 5/16-18 X .76 HHG .. A _
4 P1381498 NUT, §/16-18 REGHEXCTRLK N ;
5 P138180077 SCREW, 5/16-18 X .75 HHC ....... 2.
6 P1381498 NUT, 5/16-18 REGHEXCTRLK .. ... 2 ;
7 P138317017 BRACKET, CHUTFE MOUNT, BLAGK .. 1 ;
8 P138180077 SCREW, 5/16-18 X .75 HHG ........... 2

9 P1381498 NUT, 6/16-18 REGHEXCTRLK ... 2

10 P138313929 LIFT BRACKET, REAR, RH, BLACK 1

i P138180077 SCREW, 5/16-18 X.75 HHG ............ 2

12 P138120393 WASHER, FLAT .344 X .69 X 065 . 2

13 P1381498 NUT, 5/16-18 REGHEXGTRLK ... 2 5
14 P 138310667 BRACKET, DECK LIFT, REAR, LH, BLACK l ;
15 P138180077 SCREW, 5/16:18 X .75 HHC ...........o........ 2 g
16 P138120393 WASHER, FLAT .344 X 69 X 065 .. .2 ;
17 P1381498 NUT, 5/16-18 REGHEXCTRLK ....... 2 !
18 P138326893 BRACE, IDLER SUPPOR, T 40",43* o !
19 P138180077 SCREW, 5/16-18 X .75 HHC ........ .. 2 5
20 P 138120393 WASHER, FLAT 344 X 69 X 065 .. w2 )
21 P13844108 NUT, §/16-18 HWDFLCTRL ... w2 :
22 P138320576 IDLER ARM ASSEMBLY ....... ol

22-1  P138322116 - ARM,IDLER, 40/43" DECK """ o

222 P13841601 RIVET, OVSET .187 DIA X .50 LONG . "2

223 P138306973 BRAKE PAD - HARD - 232 AF ............. 1

26 P138304420 BOLT, 500 X 2.15 HHSH........... ot

27 P138996307 WASHER, FLAT .391 X 1.00 X 209 i

28 P138996416 WASHER, FLAT 301 X 1.00 X .125. w2

29 P13845171 NUT, 3/8-16 HWDFL WHIZ-LOCK 1

30 P138326249 BRACKET, EXTENSION IDLER..... |

a1 £138180077 SCREW, 5/16-18 X .75 HHC ...ccrooro oo 2

32 P1381498 NUT, 5/16.18 REGHEXCTRLK 2

33 P138321828 BLADE BRAKE ASSEMBLY ... e 1 :
331 P138135624 RIVET, TRSET 185 DIA X 41 LONG ... 2 |
832 P138304119 BRAKE ARM .......c.ccocomevvrrersosroror vt ,
33-3  P138306973 BRAKE PAD - HARD - 232 AF o !
a7 P138180077 SCREW, 5/16-18 X 75 HHC ... o1 i
38 P138120393 WASHER, FLAT .344 X 69 X 085 g

39 P1381498 NUT, §/16-18 REGHEXCTRIK ....... o1

40 P138302714 ROD, BRAKE .....................r...... 1

41 P1381502 NUT, 1/4-20 REGHEXCTRIK . g

42 P13835410 SPRING, 071 X 62X 4.37 ........ B

43 P1381498 NUT, 5/18-18 REGHEXCTRLK ..., 1

44 P13856424 SP/SF QUILL ASSEMBLY, 36/39/40/43 . """ 2

44-1  P13g56425 SHAFT/SADDLE 36" ... ..o S

442 P13849562 BEARING, BALL 6203-2AA(SEALS).C3 et

443 P13850616 DUST SHIELD ....._.ooccciceers oo 07 1

444 P13855547 . QUILL CASTING (1048} .../ S

445 P13849562 BEARING, BALL 6203-2AA (SEALS)-G3 it

4486 P13850818 SPACER, SLEEVE 660 X .68 X 3.797 .. -

44-7  P13851449 SPACER, SLEEVE 672 X /03 X 438 ... N

448 P138313898 PULLEY ASSEMBLY : i1
(44-9  P13856365 [

44-10  P1381282 ol

55 P13835498 e

56 P138300345 o

57 P138318445 e

58 P138180077 el

59 P1381498 S

60 P13858305 it

61 P13858247 . ) 2

62 P138180079 SCREW, 5/16-18 X 1.00 HHC ... .7 7 2

63 P1381498 NUT. 5/16-18 REGHEXCTRLK ... .2

84 P138317041 BRACKET, GAGE WHEEL, LH, BLACK | 1

65 P138180077 SCREW, 5/16-18 X .76 HHC ............... 3

66 P1381498 NUT, 5/16-18 REGHEXCTRLK ..o 4 !
67 P138322464 BRACKET, GAGE WHEEL, RH, FRONT i :
68 P138314282 BRACKET,STABILIZER ..., 1 '
69 P138180077 "SCREW, 5/16-18 X .75 HHC 3

70 P1381498 - NUT, 5/16-18 REGHEXCTRLK ... .3

71 P138313316 BLADE, 40" STU-LIFT, 20.32, BLACK ... . = . '

72 P1382483 WASHER, 391D X 1.25 D X .07 BELLVIL *,. .. & :
73 P13839673 SCREW, 3/8-24 X 1.00 NYLHHC . ... . .. 2 :

1 §11.971-19 (28)

74 P 138308231 " SCREW, 1/4-20 X 1.25 HHWATAP . ...

] | —m Y l : l ‘ lc_li] T



21/01 04 MI 07:48 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH

T13/102 SD Art.-No. 110.139

REF,
IDLER ARM
~.

Qs ;
/N .(;'
2y

§11.971-20 (28)

a b c|{d e | {1
oa) ["]—
- T s S A256R2 13
- [

20

@007



‘ . ]
21/01 04 MI 07:48 FAX +43 3578 2515 38 ALKO KUNDENDIENST OBDACH 41008

.

'
i
|
i
i

T13/102 SD Art.-No. 110.139

-

KEY# PARTH "ossc'nlpnou _ ' ary !

2 P 13858306 ROD, DECKHITCH T

3 P1388260 - PIN. HAIR :091 DIA X 1.66 LONG .. SR S :

4 P13857325 "BOLT, 3/8-16 X 2.00 CARRSN ... e 1 i

5 P13825210. WASHER, FLAT .386 X 1.25 X .08 1 :
6 D138 1346 RETAINER, BELT . ot
7 P138310326 .- PULLEY, IDLER, BFF, 4.00, WIDE FLANG B
8 P 138996307 WASHER, FLAT 391X 1.00 X 209 .. 1
9 P138120362 WASHER, REGSPTLK .393 X 68 X 10 f
10 P138120377 NUT, 3/8-16 REGHX 1
. 1 138300473 SPRING, TENSION, 7.52 LONG 1 1 7LBIN 1

12 138319005 BELT, V5L, 81.00, DECK, 40, LF . | ;

13 ' P138328257 GUARD, BELT, L, PLASTIC . 1 :
14 1138180077 SCREW, 5/16-18 X .75 HHC . 3
15 P138120393 WASHER, FLAT 344 X 69 X 06 a
16 P1381498 NUT, 5/16- 18 REGHEXCTRLK ... K
17 P 138302611 GAUGE WHEEL, EURO, 6.00 00 X 1. *
18 13823763 BOLT, .500X1.390 HHSH 3/8-16........ . . 2
19 P1381499 NUT, 3/8-16 REGHXCTRLK . 2
20 P138304422 CHUTE DEFLECTOR, 40", 42" & 43" | . 1
21 P138314975 SPRING, TORSION , CHUTE DEFLECTOH 1
22 P 136304424 ROD, PIVOT DECK, 312D X 7.25 . 1
1

23 P1383535 - NUT, PUSH ON CAP JIZUL) ..................

511.971 mm)




1009
21/01 04 MI 07:48 FAX +43 3578 2515 38 ALKO KUNDENDIENST O0OBDACH

T13/102 SD

Art.-No. 110.139

NOTE: FOR NON WALK-THRU
UNITS ONLY

-+ 511.971-22 (28)

ST T

22



21/01 04 MI 07:49 FAX +43 3578 2515 3‘8>

KEY# PART#

T13/102 SD

1 138331395
2 13841482
3 P138303064
a 1213852672
5 P 1667444
A Pi3sa1as2
7 P138327355
8 P138327352
9 P 138327350
10 P138300194
11 P138328826
12 P138320082
13 P 13857769
14 P13857476
15 P13857220
16 P13853716
17 P138187745
18 P 1381502
19 P138271172
20 P138138485
21 P138120368
22 P13857444
23 P 13855511
24 P138271184
25 P13857547
26 P138160505
27 P 13892693
28 13857551
29 P13857552
30 P138325232
31 P138180020
32 P138271172
35 P13891895

DESCRIPTION

HARNESS, 12.5HP.
PRESS CLIP, 1.380
ASSEMBLY, LIGH [

BULB, HEADLAMP ... - "

TH:, CABI T B ACK
PHESS CLIP, 1,380

NUT, 5/8-8 ACME DIZLTA FOR BOO

BOOT, IGNITION SWITCH .........
LIGHT SWITCH, PANEL MOUNT
SWITCH, DOUBLE POLE, NO/NGC GRAY.
BULB, INDICATOR ........ocooo oo

KEY, IGNITION........

SWITCH, SCREW M

SCREW, #12 X .50 PHPNHTAP, BLACK ........... .

SOLENQID ...

SCREW, 114 20X 74

NUT, 1/4-20 REGHE

ALKO KUNDENDIENST OBDACH

Art-No. 110.139

-

B&S, EUAD 182, 1F, SUS .. ..

LONG 285 1D ... "~ 7y

WIHE 14 TUNN . . ”,.HH,HHA;

NYEON, 5 62 1 ONC: 4

LONG 265 1D............... .~ ‘g

SWITCH-IGNITION (AFTER FIRE) 3 fosmc‘m e 11

R .2

1

1

i

.2

OUNT, DP, NC, NO. BLACK ;;

e e 1

P HXSEMMA ..., 2
XCTRLK ..... .

XKEPS ...\,

NUT, 1/4-20 REGHE

WASHER, * EXLK 320 X 61 X .03
NUT, §/16-24 REGHEX
TIE, CABLE BLACK NYLON, 5.62 LONG

WIRE, GROUND, 12

NUT, 5/16-18 HEXKEPS .
SWITCH, SEAT .......... v
SCREW, 1/4-20 X .38 PHPNHMA
BATTERY 12V

ROD, BATTERY ....... .
ROD, BATTERY, TOP ..
NUT, WING 1/4-20 NYLON
SCREW, 1/4-20 X .75 HHC

NUT, 1/4-20 REGHE

TRAY - BATTERY ... g e

5"

LR LLLLBLLL

XKE

@010

Loy S~ ] [
L o S [T

AED e SOLENGID - o
15 AR,
Ut

GATON

SweH

5°4ﬁ YeLLow
o "

7T
{
?
} - KNTION SWITCH 30870
o] |y O e POSTION [6 [W [L[BTS
e
START Sy
N BLUE
@ i HEADLIGHTS
L L o0 Bux

© §11.971.23 (20)

Wuil_l T —



